y N
y ‘
WOODARD
&CURRAN

HULL WATER
POLLUTION
CONTROL
FACILITY

October

L

[\

(10
e 3 B
‘1

-

h g

MONTHLY
OPERATING
REPORT

woodardcurran.com

COMMITMENT & INTEGRITY DRIVE RESULTS

NPDES NO. MA0101231




Table of Contents

1 EXECULIVE SUMIMAIY ..o e e s 2
2 FlOWS @Nd LOAMINGS ....veeiiiiiieiiiee ettt 3
2.1 Average Effluent Monthly Flows — TWO Year COmMpariSon..........ccueeeeeerieeeiieiie e 4
2.2 Monthly Summary of Rainfall and the Influence on Effluent Flows............ccoooieiiiiiiiiiiinnins 5
S e 221 o] = o T PSSR 6
4 Key Performance INiCAtOrS. ... ..oiii ittt et e et e e naeeeneeeneesneeenneens 9
4.1 Water Quality — OCtODEr 200G . i 9
LR © e Fo g @] o1 e SRR 10
6 MainNtenanCe SUMMAIY ... ..o s 15
6.1 Tasks Completed This MONTN .........oi i e 15
2 Y- 1 =1 4V PR 20
8 StaAff DEVEIOPIMENT ...ttt 21
ST €] [Tt o o IV <13 SRR 23
o T R < AT Y | I =TT o 1 T SRS 23
9.2 Collection System MainTENANCE .. ..coiiiie ettt e e e et e et e e sneeeenneens 23
10 Project Management & AdmINIStration .........cocuiiiioiiiiiiii e 25
10.1  On-Going Projects and SUPPOIt HEMS..........oiiiiiiiiiieee e 25
Cover pictures: [top] Sunset at A Street pier [photo by Ann Goldman].

[bottom] Roof top photo overlooking aeration tanks

Hull Water Pollution Control Facility
Monthly Operating Report 1 October 2019



1 EXECUTIVE SUMMARY

This Monthly Operating Report provides a summary of the pertinent information and
activities that occurred at Hull WPCF during the month of October 2019.

No lost-time incidents for the month of October.

There were 144 effluent samples taken in the month of October. Please see page (8) for details.
There were no effluent permit violations.

Plant average flows were higher in October in comparison to September.  Overall rainfall was up
significantly. The average daily flow for the month was 1.5MGD. A total of 5.27 inches of rainfall
was recorded for the month.

The plant and collection system odors were low. The Bioxide system was in service for part of the
month. This was due to insufficient chemical inventory and delayed delivery from supplier. The
system was online for approximately one half of the month and shut down for the season on 10/28.
No dose changes were made, and the H2S trending graphs are attached.

Asset Management Accounts checkbook for 05M is attached, and the updated planned expenses
sheets also attached. A review of the account status between W&C and Hull Sewer Dept. is an
on-going process.

There were 2 grinder pump call outs during the month of October that the staff responded to and
corrected with (2) pumps having to be replaced.

W&C O&M staff continued to assist HSD where requested for selection of some of the equipment
off the original “Critical Equipment List” so that the HSD could purchase directly. Amwell gear boxes,
effluent pump, portable emergency generator.

W&C O&M working with Engineering on multiple projects including Facility Planning [tour given on

9/4/19], Pump Station, Conditions Assessments, Gunrock Ave PCO related to FM break and
Headworks / structural coordination.

Planning meetings held with HSD to discuss headworks bypass, capital projects, and on-going
projects.

Assisted with several pump station shutdown and force main drain backs as part of on-going sewer
project work.

24-hour manned coverage at the facility on 10/16 — storm related rain and excessive wind. No
significant issues. Additional staff coverage on 10/27 due to weather related issues.

Woodard & Curran strives to deliver a high-quality operations service and is
responsive to our customers concerns. Please feel free to request any modifications
to the format or content of this report.

Hull Water Pollution Control Facility
Monthly Operating Report 2 October 2019



2 FLOWS AND LOADINGS

Average Daily Flows and Loadings for the Month:

Eff Flow Inf Flow Inf BOD Inf TSS EffBOD EFF TSS
MGD MGD LBS LBS LBS LBS

Oct 2017

Oct 2018

Oct 2019

* Meter drift — influent flow meters are strap on doppler flow meters, and the internal pipe condition
prevents getting a strong signal. The staff adjusts accordingly and utilizes the area velocity meter in the
aeration tank inlet channel as needed. All loadings are based on the effluent flow meter. There is an
additional flow meter installed in the headworks that is monitoring influent sewage flows. This meter
will be tied into the Scada system soon.

** Influent sewage dirty on some sample days, yielding higher loading, due to interceptor cleaning
project.

Hull Water Pollution Control Facility
Monthly Operating Report 3 October 2019



2.1

MGD

AVERAGE EFFLUENT MONTHLY FLOWS - TWO YEAR COMPARISON

Monthy Average Flows

e —

Oct 17 Dec 17 Feb "8 Apr 18 Jun 18 Aug 18

T T T
) Dec 13

o
&
@
&
>

o i por)
Monthly average flow for October was 1.5 MGD, slightly higher than September, and like
previous several months. There were three significant rain events in October. The total
precipitation for the month was 5.27 inches. The graph shows a 2-year summary of the
monthly average flows.

Hull Water Pollution Control Facility
Monthly Operating Report 4 October 2019



2.2 MONTHLY SUMMARY OF RAINFALL AND THE INFLUENCE ON EFFLUENT FLOWS

Rainfall and Effluent Flow

|
I
Inches

MG

g
101 1003 1015 107 1049 10011 1013 1015 7 1018 1021 10123 1025 1027 10128 10031

Date (10/1/2019 to 10/31/2019)
4 EFF FLOW o RAINFALL

This graph shows the days where plant flows were higher due to some rainfall [Blue Peaks]. This
graph provides a good indication of the influence that the heavier rainfall periods had on the effluent
flows. There were several events that significantly affected plant flows. Inflow and Infiltration out in
the collection system has been noted in the past with the increased effluent flow values when it
rains.

Hull Water Pollution Control Facility
Monthly Operating Report 5 October 2019



3 COMPLIANCE

> Plant Effluent

e There were no permit exceedances for the month of October.

Plant process conditions continued to be maintaining very well, and the aeration tank solids inventory
has been up and down, but recently dropping as the Nantasket Ave. interceptor cleaning continues.
Wasting rates were higher and the RST operation in September by approximately 40-50%. The clarifier
surface was good during the month and effluent clarity is also good. We continued to have only one
secondary clarifier was online. ~ Sludge settleability remained good and very rapid. No chlorination of
the RAS was needed. The aeration process mode remained in contact stabilization mode, and all
sewage bypassing the primary clarifiers, with varying amounts of limited flow into aeration tank #1,
depending on system inventory and the influent plant flows. The current split is approximately 10-15%
to aeration tank #1, with all RAS flow going to aeration tank #1, and approximately 85-90% of flow going
into aeration tank #3. This process mode allows for lower solids loading to the secondary clarifiers,
minimizes filamentous bacteria formation, and nitrifying bacteria predominance, while maintaining a
higher system solids inventory and good sludge settling characteristics. As noted above, the system
solids have high due to the interceptor cleaning. W&C has held off placing the primary clarifier and
gravity thickener online to minimize odors around the facility

Hull Water Pollution Control Facility
Monthly Operating Report 6 October 2019



MLSS Aeration Tank 1 & 3

15000 ——

10000—

MGIL

£000—

Date (7/1/2019 to 10/31/201%)
# MLSS Tank 1 # MLS5 Tank 3

Trend showing MLSS levels in the aeration tanks over the past four months, since the
interceptor cleaning began. The trend shows the rise in concentration through mid-October.
There was a corresponding increase in the wasted sludge gallons, however, the facility
started to catch up & lower the solids inventory by the end of October. The cleaning days
were comparable to September.

e A Copy of the NPDES report for October 2019 was submitted to the DEP and then forwarded to the
Hull Sewer Dept.

e Corporate team [Frank C & Alan F] continued work with the Scada to Hach Wims data management
computer data export and transitioning data sharing between SCADA, HACH, and Power Bl for
analysis.

e The Use of Drylet continued, and the additive has contributed to improved secondary effluent quality
and bacterial augmentation of the process. This observation was seen especially during the heavier
loaded days and during higher flow periods. The costs for use of the Drylet product is being paid for
by W&C. The goal to be achieved is that the product costs will be offset by the lower sludge

Hull Water Pollution Control Facility
Monthly Operating Report 7 October 2019



generation and lower sludge disposal costs. The daily dose of Drylet product continues at the
original “2 scoops” dosed (2 pounds).

Photos below show the typical October conditions with the plant in the contact stabilization mode
process flow mode, with some feed to aeration tank #1 also. The flow split is ~90% to aeration tank
#3 and ~10% to aeration tank #1. There were some fluctuations in the inventory of solids, due to
due to the interceptor cleaning project, but overall lowering of the solids concentrations in that tanks.
Continued good settling characteristics in the secondary sludge and low [slightly higher] turbidity in
clarified effluent. Moderate brown system color in aeration tank #3, and no odors. The month
progressed where the aeration color has gotten lighter, to a more normal color, due to the lighter
load of solids from the interceptor cleaning.

Aeration tank #1-darker foam - high solids Sec clarifier #1 [slightly cloudy] Aeration tank #3 [moderate brown color]

o There were no SSO reports submitted in October.

e SPCC: Regular inspections of the new AST and fuel day tank, as well at container storage of
waste oil. Updated file. Materials were ordered for the containment system for the Godwin pump
secondary containment from Vortex Turnkey Solutions. Vortex will install the liner under the
Godwin pump unit, as well as install the additional “honey bucket screens” on the suction and
discharge lines. The future 8-inch Premier portable trash pump is expected to be delivered in late
November and is compliant with SPCC regulations. Currently under review - hoses and fittings
needed for the 8-inch pump.

Hull Water Pollution Control Facility
Monthly Operating Report 8 October 2019



4 KEY PERFORMANCE INDICATORS

41

Parameter Info

Daily
Allowed
Max in
month

Parameter Units

Min
%

Weekly
Avg. Max
Allowed
in month

WATER QUALITY - OCTOBER 2019

Permit Requirements

Monthly

Avg Freq

Period

Monthly

Avg.

Weekly

EES

Period
Daily
Max

Period # of
Sample
s

Max

Violations

Eff TSS 1 X Week
Eff TSS LBS 1152 768 | 1 XWeek | 201.1 | 125.1 | 287.7
% 85 1X 95.9
% TSS Rem Month
Eff BOD MGIL | 5o 45 30 | 1XWeek | 4.9 3.0 6.6 5
Eff BOD LBS 1152 | 768 | 1 XWeek [ 61.7 | 25.0 | 108.1
% 85 1X 96.9
% BO
% BOD Rem Month
St MGL | 1.0 0.7 3 X Day 0.22 | 0.00 | 0.63 93
Eff Fecal #'(Alfo 260 88 | 1XWeek 10 10 10 5
Eff pH sU | 85 [ 6.5 1X Daily 7.0 6.8 7.2 31
Enterococci #ﬁc:o 276 35 1 X Week 16 10 30 5
. There were 144 effluent samples taken in the month of October with zero [0] NPDES Permit
exceedances.

Gallons Treated vs Sludge Disposed

Month ‘ Effluent Treated, MG Sludge Disposed, Gals
October 2017 40.61 63,000
October 2018 50.93 36,000
October 2019 46.37 63,000 *

* Impact from interceptor cleaning, with increased solids processed/disposal quantity

Hull Water Pollution Control Facility

Monthly Operating Report

October 2019




5 ODOR CONTROL

There were no odor complaint calls during the month of October. The gravity thickener and primary clarifier
remained off-line in October as these tanks have historically are the source of a lot of the odors within and around the
facility, if in service during the warmer weather months. With the recent sewer interceptor project work, the #2 PC
was readied for potential service, due to the high solids loading to the plant. However, due to the sensitivity to odors